

Certificate of analysis

Product No.: 41854
Product: Bismuth tungsten oxide, 99.9% (metals basis)
Lot No.: C26Z026

Assay: 99.9 %

Specific Analysis or Property:

Test For	Found	Theoretical
Bi	35.76 %	35.98 %
W	47.38 %	47.49 %

Spectrographic Analysis:

Element	Result (%)
Cd	< 0.0004
Cr	< 0.0002
Pb	< 0.0002

This document has been electronically generated and does not require a signature.